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(The following samples was/were submitted and identified by/on behalf of the client as) :

¥ &b % 4% (Sample Description) ¥ 45 %547 B (CHINA STEEL CORPORATION MAGNETIC STEEL COIL)

M A28 (Style/Item No.) : RAMC6288E (C6-TYPE COATING)

$t#FE]§H(Sample Receiving Date) : No.l 2015/05/15 No.2 2015/06/11

@) X0 P (Testing Period) : No.l 2015/05/15 TO 2015/05/20 No.2 2015/06/11 TO 2015/06/17
45 B 7 (Sample Submitted By) : P RE4ASRIEI A FRA 8] (CHINA STEEL CORPORATION)

M)XK &R (Test Results) : Eﬁﬂ,T—-E (Please refer to next pages).

Iy 3R 4 B A F KA/2015/50818 & KA/2015/60563 2 3R & *
*This report is combined with reports of KA/2015/50818 & KA/2015/60563.*

Ray Changa’h.D. / Mana
Signed for and on behalf
SGS Taiwan Limited

Chemical Laboratory-Kaohsiun
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7% 2% (No. )

: KA/2015/61358

B #1(Date) : 2015/06/17 & % (Page)

1 CHUNG KANG ROAD, HSIAO KANG, KAOHSIUNG 81233, TAIWAN, REPUBLIC OF CHINA

M)XK 4k R (Test Results)
md%&%ﬁﬁi(PART NAME) NO.1

)X 26 4% (PART NAME) NO. 2

RE FRT AR
(SILVER CHINA STEEL CORPORATION MAGNETIC STEEL COIL)(KA/2015/50818)
RE TRT AR
(SILVER CHINA STEEL CORPORATION MAGNETIC STEEL COIL)(KA/2015/60563)

2 of 11

MFXAA\

B4z

LU

ER- L

gR

i #EBMRIE | (Result)
(Test Items) (Unit) (Method) (MDL) o 1
4% / Cadmium (Cd) mg/kg 5&5§1Ec 62321-5: 2013 7%, ARKEBLST 2 n.d.
BTG4 . / With reference
to IEC 62321-5: 2013 and performed by
ICP-AES.
4% / Lead (Pb) mg/kg 5&%%1Ec 62321-5: 201373, RRJEZLST 2 n.d.
BTGB . / With reference
to IEC 62321-5: 2013 and performed by
ICP-AES.
& / Mercury (Hg) mg/kg 5&%%1Ec 62321-4: 201373, RRJEZLST 2 n.d.
BTGB . / With reference
to IEC 62321-4: 2013 and performed by
ICP-AES.
>~1B4& / Hexavalent Chromium Cr(VI) by #* K FIEC 62321: 2008% 7%, MBoiling 0.02mg/kg | Negative
boiling water extraction# water extraction &AM, / With with
reference to IEC 62321: 2008 and 50 cm?
performed by boiling water extraction surface
Method. area
3 4B R4eA / Sun of PBBs _ d.
— &M X / Monobromobiphenyl 5 n.d.
— &% K / Dibromobiphenyl 5 n.d.
ZARER / Tribromobiphenyl 5 n.d.
VYRR / Tetrabromobiphenyl % #1EC 62321: 200877 3%, RAMB 1K/ 5 n.d.
BIATHK / Pentabromobiphenyl mg/kg |E3E4&#8). / With reference to IEC 5 n.d.
SRR/ Hexabromobiphenyl 62321: 2008 and performed by GC/MS. 5 n.d.
LAWK / Heptabromobiphenyl 5 n.d.
NBBEIR / Octabromobiphenyl 5 n.d.
LW 3R / Nonabromobiphenyl 5 n.d.
+ 43X / Decabromobiphenyl 5 n.d.
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MFXAA\

B4z

Ry &

ER- L

gR

i #EMR4E | (Result)
(Test Items) (Unit) (Method) (MDL) o1

%M EB A / Sum of PBDEs _ d.
— 8T KBk / Monobromodiphenyl ether 5 n.d.
— 8Nt K& / Dibromodiphenyl ether 5 n.d.
Z AWK / Tribromodiphenyl ether 5 n.d.
V98B KBk / Tetrabromodiphenyl ether % #1EC 62321: 200877k, RAABE W14/ 5 n.d.
B AT OREE / Pentabromodiphenyl ether mg/kg Fﬁfﬁﬁ% M. / With reference to IEC 5 n.d.
>R T OREE / Hexabromodiphenyl ether 62321: 2008 and performed by GC/MS. 5 n.d.
LR BE KB / Heptabromodiphenyl ether 5 n.d.
NGB K& / Octabromodiphenyl ether 5 n.d.
U8 3Bk / Nonabromodiphenyl ether 5 n.d.
+ 8% K% / Decabromodiphenyl ether 5 n.d.
4% / Beryllium (Be) mg/ke |%2US EPA 305277 3%, FRJEBATHETF 9 n.d.

BAT R A4 22 . / With reference

to US EPA Method 3052 for Beryllium

Content. Analysis was performed by ICP-

AES.
DRF AR ER (PFOS) [Lg/m? |%#US EPA 3550C: 200777 7%, VARAR M/ 1 n.d.

HEMEMA] . / With reference to US EPA

3550C: 2007. Analysis was performed by

LC/MS.
AREEE(4%) / PFOA (CAS No.: 335-67-1) LLg/m2 [ 5FUS EPA 3550C: 200753, VARABEHT/ 1 n.d.

B4R M) . / With reference to US EPA

3550C: 2007. Analysis was performed by

LC/MS.
@ % / Halogen
B % (#.) / Halogen-Fluorine (F) 50 n.d.
(CAS No.: 14762-94-8)
£3 7 - i .d.
f; ;jh) ;;:;f;?ﬁhlorme ‘v % #BS EN 14582:2007, vR&E:TF & 1k m A7 . >0 n-d
5% (&) / Halogen-Bromine (Br) mg/kg |/ Wlth.reference to BS EN 14582:2007. =0 0

Analysis was performed by IC.
(CAS No.: 10097-32-2)
B % (&) / Halogen-Iodine (I) 50 n.d.

(CAS No.: 14362-44-8)
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M ®A B % Ry TERM | ER
(Test Items) (Unit) (Method) wRA (Result)
(MDL) NO.2
BMA—_WH—_ZTE / mg/kg |%FIEC 62321-8 (111/321/CD) » AR 48 )% 50 n.d.
DIBP (Di-isobutyl phthalate) $?ﬁ%/§§;§ﬁ% 22 . / With reference to
(CAS No.: 84-69-5) IEC 62321-8 (111/321/CD). Analysis was
performed by GC/MS
BMEA—_VTEBR_THE / mg/kg |%FIEC 62321-8 (111/321/CD) » A A 48 50 n.d.
DBP (Dibutyl phthalate) Mk /B4R 2. / With reference to
(CAS No.: 84-74-2) IEC 62321-8 (111/321/CD). Analysis was
performed by GC/MS
AW TRKYE / mg/kg |5 #I1EC 62321-8 (111/321/CD) » AR MR 50 n.d.
BBP (Butyl Benzyl phthalate) $?ﬁ%/;l&gﬁ§ 22 . / With reference to
(CAS No.: 85-68-7) IEC 62321-8 (111/321/CD). Analysis was
performed by GC/MS
BAE—_WEE— (2-THATH)E / mg/kg |5 #IEC 62321-8 (111/321/CD) » AR MR 50 n.d.
DEHP (Di- (2-ethylhexyl) phthalate) WAk /H BB Z . / With reference to
(CAS No.: 117-81-7) IEC 62321-8 (111/321/CD). Analysis was
performed by GC/MS
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iz (Note) :

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (ﬂiﬁ?ﬁi)

3. MDL = Method Detection Limit (7 748 )4 FRAAE)

4. "-" = Not Regulated (R ARAE)

5. **= Qualitative analysis (No Unit) 5iﬂié}$ﬁ(égiﬁﬁi)

6. # = a. Positive means the presence of CrVI on the tested areas
(Positive & 78] 3 B 3 A8 8] 2] 55 15 4% )
b. Negative means the absence of CrVI on the tested areas
(Negative & 7 & & 3R A8 B <18 44)

The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg

with 50 cm? tested areas . / AR BE/E=0.02 mg/kg with 50 cm? (tested areas)

PFOS4 # ¥ A (Reference Information) : A IEA T4y POPs - (EU) 757/2010

PFOSIR B 7240 8 R B M F T 4F48180.001%(10ppm) > F2F oo ~ Moo R B P 1R FA8180.1%(1000ppm) » 745 &k 5o B B A H
P R 13421 g/m?2 o (Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in

semi-finished products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated

materials above lug/m2.)

SRFRAMIE D RF AR COITEY L2 RFAER, ARF AL, N-FALRFRABME, N-TEASRFRR
BelE, N-FERARFARMARLCLE, N-TASRFLAZEELL AL TE o (PFOS refer to Perfluorooctanesulfonic acid
and its derivatives including Perfluoroctanesulfonic acid, Perfluoroctane sulfonamide, N-Methylperfluoroctane
sulfonamide, N-Ethylperfluoroctane sulfonamide, N-Methylperfluoroctane sulfonamidoethanol and N-

Ethylperfluoroctane sulfonamidoethanol.)
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1) RIFLRTARAZE G > RO EDEM o (<1843 7 %4 ) [ These samples were dissolved totally by
pre-conditioning method according to below flow chart. ( Cr®" test method excluded )
2) AR : 242 % / Name of the person who made measurement: Jony Liu
3) X & FA : k1% / Name of the person in charge of measurement: Ray Chang
| W4~ "W / Cutting - Preparation

Vv

| )X 4% EF ¥ / Sample Measurement I

& Hg {45 Cr**
4% Pb ~ 43 Cd
v v \ 4
TRIE T Bl 4k oo 09 A B 0 X 3 8 04 B 3 4T 3 AL (Je 7Y B HR B SRR e R AL/ A il FH Ak [ Add
T 4 #i7) I Acid digestion by suitable acid Microwave digestion with appropriate amount of
depended on different sample material (as HNO3s/HCI/HF digestion reagent
below table) ¢
v ek 2 i F B R AT AL

# 1R / Heat to
appropriate temperature
to extract

&% / Filtration

v

;% / Residue
%% / Solution &k ¢

Ak AR / Cool,
filter digestate through

1) sk | filter
i AIkaIi Fusion l
2) &k/gﬁ* / .

RIS S TR T 8458314k / ICP-AES HCI to dissolve e N EFHAEAE | Add
diphenyl-carbazide for
color development

# &MY / Sample Material HALBEE R AE%E / Digestion Acid
4, 4R, 4B, 1945 / Eok, wiEE, BBk, R HRK / l
Steel, copper, aluminum, solder Aqua regia, HNOs, HC1, HF, H:0:
#% 35 / Glass wiak, S AA / HNOs/HF 28 SO VRIS O
4, 48, 42, ME / Xk / Aqua regia 1% 0 A EIERA 540
Gold, platinum, palladium, ceramic nm &y BokE / measure
4% / Silver A B/ HNOs the absorbance at 540
#H / Plastic bk, MRk, Bk, BEg / nm by UV-VIS

H2S0s,  H202, HNOs, HCL
H A4 / Others HaNAEfTBE & R VEAR /

Any acid to total digestion

Note™ : (1) 4+ # 34 B A e it Itk » £ 90~95C % 5. / For non-metallic material, add alkaline
digestion reagent and heat to 90~95°C.
(2) 4t# & B A H I &bk > Jodh ZE 33 B, / For metallic material, add pure water and heat to boiling.
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$aBRI3 4B A 247742 B |/ PBB/PBDE analytical FLOW CHART

1)# A 8 : BREEF / Name of the person who made measurement: Dorothy Chen
2)#R & & A - ik1a% / Name of the person in charge of measurement: Ray Chang

Sample / # &

!

Sample pretreatment / & A7 & 32

v

Sample extraction #% & = 5/
Soxhlet method % X ZE %

!

Concentrate/Dilute Extracted solution
IR R e I R

!

Filter 2 ¥z @ %

|

Analysis by GC/MS
RAR G TR R AT

l

Issue Report &3T48 %
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Test Report

F BAASI A FR 2 8]
CHINA STEEL CORPORATION

ST R R AR
1 CHUNG KANG ROAD, HSIAO KANG, KAOHSIUNG 81233, TAIWAN, REPUBLIC OF CHINA

RFHR(E)/ SRFRABNWTRALZE /
Analytical flow chart of PFOA/PFOS content

18 RAAER : 3% % / Name of the person who made measurement: Ginny Huang

2)#3 & & A : 5k18 % / Name of the person in charge of measurement: Ray Chang

RSB AR IE /
Sample pretreatment

l

VAAR ok 3 ik b f PFOA/PFOS
(%% # US EPA 3550) /
Sample extraction by ultrasonic method
(Reference method US EPA 3550)

l

ERUR MRS |
Concentrate/Dilute Extracted solution

v

VA AR R MR AR AT TR/
Analysis was performed by LC/MS

\4

#4% / Data
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Test Report

F BAASI A FR 2 8]
CHINA STEEL CORPORATION

ST R R AR
1 CHUNG KANG ROAD, HSIAO KANG, KAOHSIUNG 81233, TAIWAN, REPUBLIC OF CHINA

TR AEE / Analytical flow chart of phthalate content
B AR AE : R4 / Name of the person who made measurement: Dorothy Chen
B XA FA k1% [ Name of the person in charge of measurement: Ray Chang

[ 3% 2 3 /Test method: IEC 62321-8 ]

L AT R IR A/
Sample pretreatment/separation

!

14 THF w 0k whis g 3 5 |
Sample dissolved/extracted by THF

!

ERRARE |
Dilute Extracted solution

RABRATH HE AT/
Analysis was performed by GC/MS

!

#4% / Data

Unless otherwise stated the results shown in this test report refer [ol fﬁy to the sample(s) te%ted ThIS test report cannot be reproduced, except in full, without prior written permission of the

Company BRIESTERA » MH SRS R A AN FBEATA] > Fw

This document is issued by the Company subject to its General Condltlons of Service printed overleaf, avallable on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law N
SGS Taiwan Ltd. No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan | BT A AT e T O & B4 %615%
& AR HLAT A [ 3] t + 886 (07)301 2121 1+ 886 (07)3010867 WWW.AW.SgS.com

Member of the SGS Group



SGS

U EeE E-—
A5 (No.) : KA/2015/61358 E #1(Date) : 2015/06/17 B # (Page) : 10 of 11

Test Report

F BAASI A FR 2 8]
CHINA STEEL CORPORATION

ST R R AR
1 CHUNG KANG ROAD, HSIAO KANG, KAOHSIUNG 81233, TAIWAN, REPUBLIC OF CHINA

B4 #EME / Analytical flow chart of halogen content

1) #RXAB : %% 8/ Name of the person who made measurement: Jean Hung

2) AR & & A : k16 %/ Name of the person in charge of measurement: Ray Chang

Hosn i B RIME Sk
Sample picture and report number

\4
S A R
Sample pretreatment/separation

A4

& BRSNS T
Weighting and putting sample in cell

v

SR /B
Oxygen Bomb Combustion / Absorption

v

WEZE A /
Dilution to fixed volume

v

BT RATHRA T/
Analysis was performed by IC
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(The tested sample / part is marked by an arrow if it's shown on the photo.)

o KA/2015/50818

No.2 KA/2015/60563

*k Fp 24k 2 (End of Report) **
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